i

67?*1#”%75&'}5’1

BES Engineering Corporation




"
Industrial Park Development in Talwan

5% 1 ¥ % (CHCIP / Chang Pin) Chang Hua Coastal Industrial Park
(k1 ¥ 5 MOEAIDB )

Industrial Development Bureau
Ministry of Economic Affairs

N J

a ) (32 1V BAFc P )
IR S NS e b IR ilh'arlf; ‘ﬁfzcount Government
CHCIP Service Center Con tgr tion/ O yr tion licenses
Industrial Park administration ONStructiof peratio

_‘\L - Y. \Factory registration )

I |
(¢ #£1 2 BES - (¥ 21 42 Sinotech N
| »Financing >Plan
»Construction »Design

\» Investment Service ) \»Construction Supervisor ). 2




"
Industrial Parks Development in Taiwan by BES

» BES had invest in Industrial Parks development
from 1970

» Until 2013, BES developed 37 Industrial Parks in
[...]
MHPLERMEZ ER AL E SEBF B 4545 -8 & S ¥

BNy D -

MR s R Mg ¥

4

P g1¥

-
—

NEBFRHERSECRRRBLIE e RCF FH T F T S FRAARA
291 ¥

m~3ﬁﬁ1% MfER RS AT A BRI RPELCEE XM F AR F(EHNFRE
fWig1 ¥)
I~k UHE S REPE kR F

4

A Y
-—
/A

RERHEZ1 ¥

RRFRWES Qi1 F(RESEFL 2 FR)

= \"‘i'@:‘l%

MR LR ER2Z R

PNINSEX N - 3R
LR R I 3

B BAFRE Y FWLE S ¥

1t ~AE1 g

dp S RN PEA B R R T2 A 1 F (e RBRITL 41 Fp o)

R LT

PURR S BRERBEE AR I R ERAE 2 ER g g R F

- BRI X

AR BRGrRE s B -AE T AR w(rdie ~ Pig)2 g1 ¥

PRI R(ERAFEFLRELS)

L
.2
SRR A 3 - 1 -

BEPET L6 AR 1 EQri 2APRT 40 AZ1 ¥ > G300 4 340 H2
30 RJLE > Hd BRI ERRBURELHRINER)

L F 3 RRALE

MERRFIRFLZIE  ¢RIIBMIREE - FPHIBPREE ~F &2 RBS
RAFLZ e RE S BT E0 1 RIEEE BRI E




“ > 1 g ) ) Y g
AL ER W - T A
SR NBERER P ;;,},\.;Q;g,};\lgggs—t?k;‘ v Jo T

Op k-k& (water)
O(G5)kEF pF 2F702 * 2 & (wastewater 70 cmd/per ha)
cmd : cube miter per day = m3/ per day

O# ¢ & (power)

. O iz F?i‘:i-y" 70% (coverage ratio)
» P I P e nn ) 0% 4 % 3000 |
74 ﬁ F300% (floor area ratio)




=
Electric Power Iinfrastructure

v & v 7/
ffﬁ(@‘ﬁ /7 %ﬁﬁﬁiﬂ/
RE TR

HSIENHSI e »

- i : o s b - 7,"

EHRELBH 20145128150 4 %&%@' &

A8 K7 D/S —KBEFT 9~ S ¢ A %
Hsienhsi D/S power substation 2 25 2 {
161 kv — 22.8 kv } ,f

station

BES changpin r

» 161 kv customiza
by Taipower.
> 161kv line &

eatly

completed fo
Powertec & Charter.
BELR

&8 ¥E E/S B BeERT
Changpin E/S power substation

345 kv — 161 kv




"

ChangPin E/S Substation Layout

Chunghuo Chuanhsin  Changlin Spare
¢ 2 ¥ ¥ #
x = i H * Cl s
3450y | [ 345KV 345KV 345KV i LL 349KV BUS )
oy | R | O | oE under construction.
- - - - L§ fie L& 0
345KV 345KV 345KV 345KV N for futureuse ,, . .
e cod ooy il o ot cauomel KB
L ] ) . r*‘[ exist equmerfﬁﬁ a&t 1@
345KV 345KV L bl Do
40004 40008 | L[] ol P
[é@KA [ééﬁm LoL Lo I L 345KV BUS
#1 500 #2 500 i i . l )
MVA MV A ; ™ N :
—— ] L = S G IS l
Iﬁj Iﬁj Iﬁj T eV BUS T
§ - - T \ | \ | L( P | | | | | | PR T L
| | | T \ 1
AR S M Ti ‘ \ \ \ \ \ L] ] \ \ \ \ \ \ . 7 \ \ LT
i i i = 161KV 161KV BUS . 16
S éj Qj éjg 33%80%’2 % %
N NUU VORI \ \ \ NN \
T T e il \\}/ﬂ& I NN A w}/ﬂ \\}/ﬂ el Lo It B s M}/ﬂ& ! \\F/ﬂ
1 ] MvA . L MVA MVA , .
& & e Eom o; HOAB B AROR & B2 R
L% . iod 8 L S LS N BT T
Luntun Hsinchang Hsiehsi Spare Fusin Hanpao Lutung R AR RRTTAE Az H A

P4 o2 F
S S
[0 K L P}

95,10.04 ‘ #278-C4-95031

18



Hsienhsi D/S Substation Layout

ChangPin Changfon Spare
¥
jr/ jv/ 2. 2. 2. 2. 2. 2. 2.
i i B A A I | A A ]
N N P} * P » P W #
" " () G IS
I i S e, e e A s J e B i)
I I I I I I i
A 000 A S T o
E 50 KA T T T T T T T
S ! ! ! ! ! !
| | | | | | | 161KV BUSL/ 161KV
\ (161 KV (161 kv ! C L L L L L o Lo Pt
2000 A 2000 A 161 KV | | [ [ [ [ |
2000 A e S S E WS S L= L= U
161 KV 161 KV S0 KA 4 o\ \ \ \ \ Py .
[2000 A | 2000 A i v i © i r Lo 161KV BUS2/ 161KV
i i P.T.
161 KV 161 KV B L
;jeooo A $eooo A L L]
S0 KA S0 KA T T
S 161KV /239K S 161KV /239K Y S A ‘
60/60 MVA NN 60/60 MVA SO SR Ty
T |
7’77‘77‘\ = - ——
23 KV 23 KV 23 KV . B L
2000 A 2000 A 2000 A o T
12 KA 12 KA 12 KA T T T
Nori So i Dol P A Pt under construction
| | |
SR g
| | | for future use fi L5 4
| |
I ! & e
I | i o 8 7
! | ! exist equipment LES S
23 KV 23 KV | I ! YU pe
2000 A 2000 A | ! | HEXE
= 12KA = =12KA = [ | = = [
T T Y T ! | L ! I
M':’_/ 777!7777777J G ’{]7 ‘777’T777J
Lo Lo ol Lo el i Lo L Len Lo L
A o T ok T oL
99) WEEIH
12 KA
Fxs Fx4 Fx4 -~ X X 4 e rdEiE 1 fritd B 4
SAVARx? Svar SMvaRr E “iﬁ%ﬂ“ T LA L)
B4 N =
S A A
w3t R
G 1S |&# E
96.07.26| L& -C4-96011




- B
BAFFR

LEBENREREA BN &K
M en: C 10016 436 ¢ IEE B8 3 & 242 3%
o8B A EERA
T B © (02)2366-8629  #iEk  92-23319
% R (02)2367-6503
ET1E4 ¢ uw066098(@taipower.com.tw

XA LABETRHG LY
Hxaf: PHERH 10048 A 12 8
F3FEW - EMRFE 10008067181 5
WA R
FERBEARRILEHIR
i o3
EE CHMHERBA LA HREIMERBESEAL ERTE
R B > A 0 W AR o
W
—~ARNNRETALBRAIRETR IR EAE > ek
Wil X T NAR & BRFESMEFALTERE  RET
ERPMEIARETH - AHLVEEEHR  HRUEER
oA 5] 4 ¥ 48 35 (http://www.taipower.com.tw/indexBig.htm)
zZ "REABHE  @EAB T TEARE Rz E
EAHTFEE ) FMGEoEM) FEEBA PN T FTm
RMBEEHS > BALEZERTABRE -
—ARFEFRLES  EEF TR oEFERREMAE
AREHAFXEANAYHATABBEZRARERE
#¥ o HERFERTRESAA -

B ATBURA ﬁiﬁma'ﬁﬂﬁ.a‘%d’m‘ GRBEERTTIEAELE - TERATHER
HodtAWad  6METCREGLT - SETERKGLF - SBETERK
Bing ~ ST EA Eﬁ*%]‘z&al:ﬂt?@‘?'ﬁﬁ MHHERECEZAH - & ¢
HEREFEE - §HHLARFES .

Bl ALSHER S EHR LA VAR - AGRAIRCGEERHE)

A i

B ST A B R AR A A~ 0(E ~ R ~ BT - RS

FHIH - #2H

Enolich -

CHCIP : Power supply sufficient

W AR
HEFHFIEL

AORE
RIETHE
ERIRK

ARSI

YRR

MEELER-
o=

V-mmrmm

. LEBEDA

" ECRIVEEL

« HEDIEAT
CeABAT

« AETEST

¢ AEEiERT -

CEBRTER
0200-031212

wiEEEEER
1911

&) H T AR
0800-231213

LS mmTeE

WS

m;_ TRELR

AR EE R

:#&H :igitwﬁiﬂﬂhﬁ R D/S fR4E DS !muzzfiikf
e PP i P Iié.i./.-zzfiikv
£33 SEINE ” Er o/s =_161f22/11kv.
P %E;__P}.SL itéi{GQkV ]
o | prpamE RS MADS 162 |
- !l .El | lf:ilﬁ.lglﬂ;xl AammEN lf:ﬂl lElIsl ENEEERNNNNE l IIG:JIZE'(IVI ] l EEEm
o Wik E/S JAL D/S FIE D/S -
iE iﬁ_{h_ LN | /s 151{22;111« E
:'ﬁiﬁ‘“§§£££§ﬁ"'"fﬁ;iﬁ§1'1§5"""I&Zﬁlléu'f"
émﬁk_ ﬂﬁ.ﬁ&ﬁ I £ ws +1 Dfs " ' 151;22;115&'
| mx |mmeREE 0 #R s ' 22wy ;"
§f5%__aﬁﬂﬁlmw ﬁmchMEtwé'”“"'}wlmznzw'
,I ?‘ﬁ R R . Ny FﬁiL Ef-s -"T';ﬂ [-3-1.5- - 151{22k\|’ ]
: ﬁl ) B’me:rﬁinﬁ' - - lEifZZ{llkV‘ -
o }ﬂ;ﬂ." e zzxnw
e | e T o ol
_ﬁi! weTHE Wo/s 161111w L
| BH w;xam - :-éisﬁPfS 151}59/11ku :
| AWWATEM: 100458250
| OETAGRE | ERMOE | RAEMERTE

HbhE - BEACTERATARRS = Er24 287 BURERSE:10016 W:MQ%SIEM RSN ¢ 0223667364

http:/fwww taipower.com.twfindexBig htm

20114811



5 L g g B
.F'H ,-L"r \-:-}L 11'3- Fa }T

335MV A
')')n.,]. “h \x ?,]‘I\J‘]‘%- ?}‘ _IiT

ZEREBTEREZHPELE/S Y ZYIPP ~ Z IPPRE - THH/EF #1500MV
AEI0FZERE HEAPBM > REAEALEXEM T > BALIHELBE -
ST R E







23

23

e
mm
O =
< =
) mm
— S
O =
-

4

<

Profile of A4001E2 Road

-. = DRAINAGE

TELECOMMUNICATION

19.5

16.9

15.5

-16.9

-15.5

-12.2

%%

T
wm LIGHTING

g
WATER SUPPLY

" wr G

>%

&

Y

7%

20

DO 1

59T | TELECOMMUNICATION

R ELECTRICITY

EE LIGHTING

imm ELECTRICITY

o

—

IGHTING

Al

bS =g
!
=
N

TELECOMMUNICATION



24

SEWAGE

23

A4001W27E P&

A4001

19.6

= e )
_

DRAINAGE

m =

TELECOMMUNICATION

Profile of A4001W2 Road

i w5

vz () LIGHTING

offl- WATER SUPPLY

MK

15,5

-15.5

2\0’7

ﬁ =% & DRAINAGE

Q ¢- | TELECOMMUNICATION

el

7%

77

:‘ 5 wE D)

ELECTRICITY

Unit: AR

8T
- wr @
B

|

A4001W2E % H] i

LIGHTING

wE &)
wi Q)

o| E&
| ==
—

TELECOMMUNICATION







A2408W 18 F& 2
Profile of A2408W1 Road

A2408

.85

—

T WAIN

-13.75

h)

10.

8.5

-8.5

:

26

e @U_u~>_Z>Om

TELECOMMUNICATION

wn Q)

wam  (©) LIGHTING

n

ELECTRICITY

ENOF:

SEWAGE [t

e @E
g
X
il
=
(03¢
c
<
c
<]

¥ ©<<>qu SUPPLY

WE (o) LIGHTING
o (@)

TELECOMMUNICATION

%% (o) DRAINAGE



A2410(24



A2410W2E A
Profile of A2410W2 Road

A2410

i

i TSR

S

10.5

8.5

-10.5

-8.5

S

28

¥ @ox>_z>om

T

TELECOMMUNICATION
0 @

wm (o LIGHTING

2N

f

M43 @éﬁmm SUPPLY

W (g

TELECOMMUNICATION

J % (S SEWAGE

IS

PR mlu ELECTRICITY

W (50 LIGHTING
win (o
TELECOMMUNICATION

#% (=, DRAINAGE



Wastewater Treatment Plant

OHsienhsi wastewater treatment plant

Design capacity
Item
Average/cmd Max/cmd

Phase 1
(B3t Operation) 4,000 5,700

Phase 2

(BEI) 8,000 12,000
(Completed construction)

Phase 3
(Bshth Designing) 14,000 17,000

cmd : cube miter per day = m3/ per day

29



Influent Wastewater Quality Limitation of CHCIP Sewerage System

—Kik : (FAFREH ) BRO+HE - Influent Characteristic Maximun Influent Limitation
—~&H y”'r‘g_hi : _E.OO%?‘_‘,/ i \Water temperature 40°C
;g‘izgiiggzif‘i;% ) Five d_ay Biochemical oxygen demand 500 mg/I
ﬁiéés&%-zfzsaa S = Chemical oxygen demand 800mg/I

' PR - Suspended particle 500 mg/l
AT RODEMLE - OEL/ B - PH 5.0-9.0
Tl (ETiedbhdh) : BOER/ B - Anionic surfactant 10 mg/I
NBr#: & - OER/ B - Oil and grease ( n-Hexane extraction) 50 mg/I
MO BER/ BH o Phenols 5 mg/l
tH O BER/ WH- Silver 0.5 mg/l
t45: 0 - O=ZE4/ RH# - Arsenic 0.5 mgll
ERMRE: 0 RERL/ B - Cadmium 0.03 mg/I
EH: = -0FL/ BH- Hexavalent chromium 0.5 mg/l
HEMME T OEL/ B Copper 3 mg/l
TR :0 - COREL/ nH - Soluble iron 10 mg/
K — - OFL/ BH - Total Mercury 0.005 mg/I
i —- 08/ - Nickel 1 mg/l
X0 EEL/ nH o Lead 1 mg/l
A4 5 -OFL/ 0o Selenium 0.5 mg/I
HEMME : + - OFL/ B o Zinc 5 mg/l
BEAH : — OFR/ note Soluple manganese 10 mg/l
Y el (FaBAABT) : +E- OFR/ RH - Cyanide . L mg/
Eafdh s — « OF %/ B FIuo_nde (not include complex ion ) 15 mg/l
Ba:—. O%S/ 0o Sulfide 1 mg/l
EP&: =2 -O%4/ 0 Eoronld - émg;:

) - A5 o ormaldehyde mg
HE (R MARRAR ) =t opa/nn.  NEEN 20 mo/
R‘F}.’tj’i_ﬁ . OOOES/ A - Phosphate (to trivalence PO4 calculate ) 20 mg/I

' o . Sulfate 1,000 mg/I
LMict : = OOOKR/ 1A - Chloride 2,000 mg| 30

HA KA FA B B AARIRE




" A
CURALEBRETKAEAGSEAEES

Wastewater treatment fee

| Normal | COD SS
|(NTD/m3); (NTD/kg) | (NTD/kg)

1595 [ 64.54 | 91.12




Hsienhsi wastewater treatment process flow diagram

TIEEREK HE Mz il s HEEUKEE > BRRCHDBROANA AT
influent BAR screen Influent pumping aerated grit and grease equalization
wastewater station separator tank
® > &% (B% ~ g ~ PAC ~ polymer)
fiigE (B ~ 6% - PAC) BB " """"""""" wisE ! et HIF@F&EE)&&UK
l [ IIRECTES) i
S ——— AT :
o IR ' Yo AT I QHTH 3} AN _—J\/)L/;E;zxﬂl
primary secondary terifary
cleatifier cleatifier cleatifier
| R | |
______________ D I R R R
for T =
(o R g JEREEL . o
=N rapid chlorine contact PARSHALL EFLUENT(HE
sand filter | PLUME 7KiH)
CIRRA Lo TFRRME Lo JFIEHEA Lo JTRIEM oo JTEEUKE |- T 75 el

sludge aerobic sludge storage | | belt press | SLUDGE

thickener digester tank i dewatering E cake FHIE

o TR |-
sludge drying
beds 32




" B
Drainage system

m Main drainage system

y on

N
gt i O | e
X U - I oy

i

O Setting up different drainage areas rel
land use and development phases.

O Drainage slope ratio is above 1/3,000 and the
length i1s around 2 Km.

O Design flood frequency assumes 50 years.

O Setting floodgates in the exits of main
drainage lines to prevent sea water’s overflow
when the sea level exceed 2.38 m which is

average high tide level. -



" A

Nature GAS
FALEFRIRF EREZ gREL -
x3; % AR F @ http://www.scng.com.tw/index.html

(RMET B BB f'k,ﬁ? "g"éﬂ(ngh pressure gas line
20”SP 30kg/cm ) > e B AS EXARFETR

& # (only supply for 2 cogeneratlon power plants) °

>R ~-7 BRI ARF F MR (Completed construction:
Medium-High pressure gas line)

> (Medium pressure gas line 6”” PE: 2 kg / cni » Supply
nature gas: 200 m3/ hr)

> (Medium-High pressure gas line 8’ PE: 8 kg / cm
Supply nature gas: 4,000 m3/ hr) o

» Nature GAS price : NTD 22.7 = / m3 (¥ & /CPC)

\\ ;'i\ \\\

>
>
>

34



L1

ﬁ?ﬂﬁ“%i%&H%&ﬂEL

=
Kl
&

B




®35% R E

B =

gz
HSIENHSI

EHE LA 20145128150

RERBLE )

B~ Ea TR
ARFEE
Cogeneration line

PR,

& (el S [E A

BER >

aXHS

{7

&

36



plant

Wastewater treatment

\

Industrial
wastes plants
(hazardous)

ok £ £

HSIENHSI

ERELAH - 20145128150

Hsienhsi D/S
power substation

Water tank 7 7
2,000 cmd V.

« \ 7

BR{FFH L 5616

HE

1-16

56-7

BERHLES

W BE .
it

{UAE TR

MR

g1t \

9, P LIAHREEN
Ve AFIRRIEEN
g, WO AR A A I H
%, d | g (ol 258 |#s sk
S i s
o AL é ;e
BRI % . a
h ”

BERE P
£

station

Water pumping

#*
:
%‘#7

BES Changpin
station

Changpin E/S
power substation

37



"
Payment & fees(1/2)

a

3% of the total land cost as deposit should be paid

upon submission of purchasing application.

The remaining amount (1% of development fund
Included) should be paid within 2 month after the

approval of application.
After paid in full, 1DB will transfer land deed.

Stamp tax (0.1%) i1s exempted.

38



" A
Payment & fees (2/2)

2 Land registration fees should be paid upon land
deed transfer.

O For example: Site Aamount NTD 63,995 / USD 2,112

0 WEE T HFTAEREER - MEAT o —B58HE - UHH
HAE (A~ EHUE) (BAERRGRAEREEE R NTD 280)51& -
(NTD 280 x 0.001 x 228,554.31 mi +30.3 =NTD

63,995 =USD 2,112)

USD 1 =NTD 30.3 (5T)

39



=
Taxes

0 Land Value Tax and Building Tax will be levied

every year while own the land and building.

0 Land Value Increment Tax will be levied only
upon the resale of the land.

0 Industrial Land property: Land Value Tax = 1%

0 Building Tax=3%

0 House taxes may get 50% exempted when the

building with Factory Operating License.

40



Flowchart of Purchasing or Leasing Land

Investors:

1.Application form (facility plan)

2.Performance bond (purchasing: 3% of land price; leasing: 3% of 1 year land lease fee)

|

BES:

1.Check application form

2.If not qualify will reject its application

3.0f need will amend application form or plan

v

2 months - -
IDB/supervisory committee:

1.Review by Industrial Parks Division IDB
2.Review by related division IDB/Local government
J.Amend or reject

4.Submitted application to supervisory committee

v

1.Application form

2.Plot location chart

3.Raw materials source and nature of
operations explanation

4.Simplified chart of investment plan

5. Applicant qualification documents
(such as company registration or
company change-of-registration)

6.Copy of performance bond payment

7.Production flowchart

8.Pollution control document

Supervisory committee IDB:

1.Every months will hold a committee meeting

2.Approve or reject investor application case

LS I

BES:

1.BES will inform investors for its purchasing or leasing application is approve or not

2.If approval case, BES will inform for pay land price or leasing fee

2 months

"By leasing

"By purchasing
A J

Investors/CHCIP service center:

1.5ervice center of CHCIP will receive notices from BES
2.Investors need sign Leasing Contract (4 i W Z2#50F ) with
service center of CHCIP

J.Investors pay leasing fee

Investors:
Investors pay purchasing land price

1% fi lation (1 time pay )

hd

CHCIP service center/BES/Investors:

CHCIP/BES will notify investors to confirm land lot and its

v

|

IDB/Investors:
IDB will issue a land use certification for investors

Investors apply for construction permits, and start to construct

IDB/Investors:

IDB will transform land deed

to investors (4 HiFTHE HEFS)

41



FH AL TS & 1 St SE AR

[ HA G R EERC ]q—

p
i A BRI A | ‘ | ‘
L CURLS
L

THEEHN
BEALE)

#9206 H

P FER
BIRATHT

H SLEPSI e

28 H A LA
ST AN A

3

0.5 A

L 4

[ R b T4 }

_[
4[

R

L 2

1

e PR B
S R R J [ SEEE ]

}7
}7
{

FH R SR )4

LT 7t

|

42






¢ %‘ﬁ‘?fﬂ?ﬁ—ﬂﬁii(l nvestment Service)

Q¢ F1 K3 R2P 1 £ % A& (BES)
=~ at Taipel : (02) 8787-6221
et S AE K BR125154

7% changpin + 0800-471252 / (04)758-4669

Sy Sy
NV

SRR B D MM MR ML - AT

http://www.besland.com.tw







)
kb

EEAS ) — KM ] i L 8 42

Kota Kinabalu

APCN ( Toucheng- Miyvazaki ) + C-J
{ Miyazaki — Nanhui )

APCN ( Toucheng- Lantau ) +

HG( Hongkong —Guangzhou )

APCN ( Toucheng- Lantan ) + FLAG
( Lantau — Shanghai )

SMW-3 { Fangshan — Shantou )
SMW-3 ( Toucheng — Shanghai )

CN-US (FangShan — Shantou )
CN-US (Fangshan — Chongming )}

APCN-2 ({ Tanshui — Shantou )
APCN-2 ( Tanshui —- Chikura —
Kitaibaraki — Chongming )




i
i b ﬁﬁ,-isrh
bl JCE“’_I’! ul I

’ b [h=rH el HHEDA] -ﬁ 1[#.‘5
J!:I.‘Uﬁl] :1% Ch g}i!{: f : : -Pr r

Ghina-US_ _

Gt
PC-1 -
B _—
apan-US
ﬁﬁ E TPC#5
Guam System CHT Cable
Project Capacity Sexvice Station
NPC 420M Apr. 1991
TPCA SGOM Oet. 1992
HAW 5 S60M Oet. 1992
TPC 5 SCGhis Oet. 1996
CHINA-US = |2.5G*8%4 Dec. 1999 |Fangshan F1l)
JAPAN-US  [25G/10G*16%4 May. 2001 |
APCN2 10G*64%4 Oet. 2001 | Tanshui H#af
PCl1 10G*16%4 2000
TGN-P 10G*96*8 2002




"
Earthquake(1/3)

a2 Why do most earthquakes occur In the east of
Taiwan?

¢ Eastern Taiwan is located right on the junction
between the Eurasian plate and the Philippine
Sea plate.

¢ Therefore, more earthguakes occur in the east
than in other locations in Tailwan.

& However, because most of them occur In the

open sea, disasters are relatively small.

elnformation from: Central Weather Bureau

ehttp://www.cwb.gov.tw

48



"
Earthquake(2/3)

a Has Taiwan had any disasters caused by "tsunami"
In the past?

¢ According to historical records, there have been
6 INnstances of tsunami occurring in Taiwan since
1661.

¢ From the 6 suspected tsunami records, only the

tsunami disaster in 1867 can be regarded as a

tsunami caused by an inshore earthquake of

Taiwan.

elnformation from: Central Weather Bureau

ehttp://www.cwb.gov.tw 49